KDE135S3 PARTS DRAWINGS -

|
2
n

.| Part no. Description | at Description Qty|No| Part no. Description |aty |No| Part no. Description  |2%|Nof Part no. Description ay INg| Partno. Description aty [No.| Part no. Description | ay [No|  Partno. Description [ aty
1 |KDE15SS 07300 | Rightdoor(~) weldnent | 1 Rptdoor ) air does eliwent | 1| 35 | QC/T619 1999 Pipe clip 25-38 < | 52 |6B/T5789-1986 Flange bolt M8*25 | 6 | 69 | KDE155S-10002  |Bicircle pipe boara( )| 1 | 86 | KDE15S5-14018 Fuelinetpipeof tetank( ) | 1 103 KDE15SS 04902 [synthetc gass ofnstumentcooff 1 | 120 ] BX2041C Four circuit fuse box 1
07310 Rightdoor{ ) air ductwekdment | 1 Insulated cover of battery | 1 | 36 | KDE15SS-11002 Inlet pipe of water tank| 1 | 53 | KDE15SS 10010 Exhaust pipe(—) weldnent| 1 | 70 |GB<T61177. 1-2000 | Flange nut M8 4 | 87 | KD388 10400 Electric fuel delivery pump | | 2 | 104 | M3SS3-10B Selectswitch of filing pump | 1 [ 121 | KDE15SS 07110 Hinger( ) weldment 4
GB/T5789 1986 Flange bolt M6*12 | 53 Press plate weldmentofbatenf 1 | 37 | QC/T619-1999 Pipe clip 35-51 2 | 54 | KD388 08006 Washer 1 | 71 [KDE15S5-06500 Coverpateweldmentofrearval | 1| 88 | KDE15SS-14014 Fueldeiverygpel-) of eltank | 1 | 105 | PLY-MB3-ATS-D Display 1 [122]| KDE1585-05100 Left central pillar assy. 1
GB/T61177. 1-2000 | Flange nut M8 8| 21| KDE15SS Puling plug of pressplate | 2| 38 | KDE158S-04740  |wre xed bracket wetament| 1| 55 | KDE1555-06400 | cuatsetyaimensaers | 1 | 72 [ KDE35ST 04001 [Waterproof cover] 1o | g9 5 14015 | rulsheyosel ) ottt | 1 | 106 | KDEG700TA-13410 |Display location assy. | 4 Loftdoor() airductweigment | |
KDE35ST 07100 M | Door lock assy. 1| 22| 65AH-12V Battery 1| 39 |GB/T5789-1986 Flange bolt M10*12 | 2 | 56 | KDE15SS-06440 | Rearside plate weldment | 1 | 73 | KDE -06602 Cover plate of water tank port | 1| 90 SS 14000 [Fuel tank assy.| ! [107[xDJ2 Ac2 1) | Power light 1 |124| KDE1585-07200 Left door(~) weldment | 1
GB/T5789-1986 Flange bolt M6*12 |103] 23 | GB/T62-1988 Batterfly nut M6 4 | 40 | KD388 09008 Oil drain rubber pipe 1|57 Outlet pipe of water tank | 1 | 74 [KDE158S-06600 Top coverpiate weldmentofrearvall | 1| 91 | KDE155S-04700 Fueltnkspintassemtyweament T 1 [ 108 | JK427 Ignition switch 1 | 125 KDE15SS-07100 Left door( ) weldment | 1
DX200M Oil -water separatorassy] 1 | 24 | KDE1 11004 Outlet pipe of water tank | 1 | 41 | QC/T619-1999 Pipe clip 25-38 2 |58 Damping block of watertank | 2 | 75 [ KDE15SS 06000 Rear wall assembly weidmend 1| 92 | KDE15SS-04706 Fuel tank baffle | 1 [109] BX201C Fuese box 1 |126| KDE15SS 01003 [nlet pipe of air cleaner | 1
KDE15S! Fuel inlet pipe( Jof fuel tand 1 | 25 | KDE15SS-14011 Fuel drained pipe of fueltank | 1 | 42 | KDE15SS 03006 Chassis cover plate( )| 1 | 59 | KD388-17400 Radiator assy. 1 | 76 | KDE15SS-07210 Hinge (=) weldment | 4 | 93 | GB/T6177. 1-2000 |Nut M6 6 |110] WX140 11 2. 2K Potentiometer 1 [Top cover welding assy. | 1
KMI68F-30011 Fuel pipe clip 18] 26 | KD388 17610 wisrgpetoar stz st | 2 [ 43 [ KDE15SS 01002 Vg o it 1|60 | KE15SS 11003 | Overfow pipe of watertank | 1 | 77 | kpE15SS 14010 2 | 94 [ KDE15SS-04000 | Frontwallassembly weldment| 1 [ 111 5 Panel weldment 1 ] I
KDE15SS 14017 Futinetppe( ) of ot ] 1| 27 | KDEI5SS 03000  |Chassis weldmentassy. | 1 | 44 [QC/T619-1999 Pipe clip 51-70 5 |61 restasceenoazmonge | 1 | 78 | KDEI9T3 14200 |Fuel tank cover| 1|95 | KDE15SS-04210  [opooerpaewenentaffontual | 1 |112 Control module 1 129 HFV4 12V 200 Minitype replay 3
KDE1555-05200 Right central pillar assy] 1 | 28 Chassis cover plate(—) | 1 | 45 Air cleaner assy. L ]62 (over plete weldvent of water k] 1| 79 | KM168F-10004 0il filler filter strainer 1| 96 [rarr2soc Output plate of receptacle | 1 | 113 AVR 1 |130] KDE15SS 03015 Rubber gasket of battery| |
GB/T5789-1986 Flange bolt M16°40 4| 29 < Damping block 4 |46 Jout ppe ( : 1|63 Mowiingpiteof el terkcoerpie | 2 | 80 | KDE15SS-14001  [Rubber gasket of oi levelindicatpr 1| 97 | KDE12STA? Output plate assy| 1 [114]6B/15789-1986 Flange bolt M5*20 | 7 [131| GB/17277 1987 Hinge 2.5 2
GB/T97.1-2002  [Flat washer 16 | 4 | 30 [ kFs13 Alternator assy. 1 [ 47 | KDE15SS-06402 | Air cleaner fixed piate 1|64 Wuffler () weldnent | 1 | 81 [ KDE15SS 14200 Oil level indicator 1 | 98 | KDE15SS-01004 [ cover piats of comectionsex | 1 [ 115] BO-100EB 3P, 50 | circuit breaker 1 |132
GB/T93 1987 Spring washer 16 1| 31[GB/T97.1 2002 Flat washer 10 4 | 48 | KD388 17300 Fan bettshield bracket part | 1 | 65 Bicircle pipe card(—) | 1 | 82 |GB T5789 1986 Flange bolt M6%20 | 8 | 99 | KDE15SS-04003 Cover plate offont wall 1 |116] KDE15SS=04400  |etectric mounting plate weldment | 1 | 133
GB/T61177. 1-2000 | Flange nut M16 4| 32|GB/T93-1987 Spring washer 10 4 |49 | KDE19T3-10001 Antifreeze pot 1|66 Exhaust pipe () weldment | 1 | 83 Return oil pipe( )| 1 |100| KDE12E 08350 Door lock 1 [117]PLY CDQ 36AH Charging regulator 11134
KDE1 07400 Right door() weldner 1| 33 |GB/161177.1-2000 |Flange nut M10 | 4 | 50 | KDE15SS-06472 Water bottle fixed plate 1|67 06102 | Connection board 1|84 Oil scale pipe 1 ]1101] K $-04900 | Instument door weldment 1 |118]6B/15789-1986 Flange bolt M5*14 | 7 |135
KDE15SS-07402  [omesmeiver 1| 34| kD388 Engine assy. 1 | 51 | KD388-08003 Outlet pipe gasket | 1 | 68 | KDE15SS-10200 | Wuffler(~) weldnent | 1 | 85 | KDE15SS 14013 [Return oil piveC > | 1 |102| GE4T-10R-11 Energency button 1 |19 Qpc-100 DC12 Preheated replay 1136




	Model

